SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

Appendix C. Radiated Spurious Emission

Temperature : 18.2~22.4°C
Test Engineer : John Chuang, JC Liang and Howard Huang
Relative Humidity : [66.8~69.1%
<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.275 51.05 -22.95 74 411 27.38 18.63 36.06 400 18 P H
2389.905 40.73 |-13.27 54 30.78 27.38 18.63 | 36.06 | 400 18 A | H
* 2412 113.32 - - 103.26 | 27.45 18.67 | 36.06 | 400 18 P H
802.11b * 2412 110.01 - - 99.95 27.45 18.67 36.06 400 18 A H
CHO1 2389.8 49.71 -24.29 74 39.76 27.38 18.63 36.06 400 271 P \%
2412MHz 2389.905 39.25 | -14.75 54 29.3 27.38 18.63 | 36.06 | 400 | 271 A |V
* 2412 108.32 - - 98.26 27.45 18.67 36.06 400 271 P \%
* 2412 105.32 - - 95.26 27.45 18.67 36.06 400 271 A \%
\%
2390 51.13 -22.87 74 41.18 27.38 18.63 36.06 400 22 P H
2389.68 40.71 |-13.29 54 30.76 27.38 18.63 | 36.06 | 400 22 A | H
* 2437 112.49 - - 102.29 27.55 18.72 36.07 400 22 P H
* 2437 109.31 - - 99.11 27.55 18.72 36.07 400 22 A H
2489.76 51.84 -22.16 74 41.34 27.76 18.83 36.09 400 22 P H
802110 2484.24 41.01 -12.99 54 30.54 27.74 18.82 36.09 400 22 A H
ZAE%H?I\(/)IGHZ 2359.76 49.94 -24.06 74 40.1 27.32 18.57 36.05 400 289 P \%
2389.68 39.35 -14.65 54 294 27.38 18.63 36.06 400 289 A \%
* 2437 107.96 - - 97.76 27.55 18.72 36.07 400 289 P \%
* 2437 104.8 - - 94.6 27.55 18.72 36.07 400 289 A \%
2493.84 51.29 -22.71 74 40.76 27.78 18.84 36.09 400 289 P \%
2484.08 39.51 -14.49 54 29.04 27.74 18.82 36.09 400 289 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 2462 114.3 - - 103.96 27.65 18.77 | 36.08 | 300 31 P H
* 2462 111.14 - - 100.8 27.65 18.77 | 36.08 | 300 31 A H
2483.64 53.4 -20.6 74 42.94 27.73 18.82 | 36.09 | 300 31 P H
2483.64 42.59 -11.41 54 32.13 27.73 18.82 | 36.09 | 300 31 A H
H
802.11b
H
CH11
* 2462 109.83 - - 99.49 27.65 18.77 | 36.08 | 400 | 266 P \
2462MHz
* 2462 106.66 - - 96.32 27.65 18.77 | 36.08 | 400 | 266 A |V
2490.2 50.5 -23.5 74 40 27.76 18.83 | 36.09 | 400 | 266 P \
2483.52 40.14 -13.86 54 29.68 27.73 18.82 | 36.09 | 400 | 266 A |V
\
\
* 2467 112.14 - - 101.77 27.67 18.78 | 36.08 | 300 21 P H
* 2467 108.98 - - 98.61 27.67 18.78 | 36.08 | 300 21 A H
2483.52 57.71 -16.29 74 47.25 27.73 18.82 | 36.09 | 300 21 P H
2483.92 43.92 -10.08 54 33.45 27.74 18.82 | 36.09 | 300 21 A H
H
802.11b
H
CH 12
* 2467 105.61 - - 95.24 27.67 18.78 | 36.08 | 300 | 259 P \
2467MHz
* 2467 102.39 - - 92.02 27.67 18.78 | 36.08 | 300 | 259 A |V
2483.68 52.43 -21.57 74 41.97 27.73 18.82 | 36.09 | 300 | 259 P \
2483.92 40.64 -13.36 54 30.17 27.74 18.82 | 36.09 | 300 | 259 AV
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2472 109.63 - - 99.23 27.69 18.79 | 36.08 | 298 14 P H
* 2472 106.61 - - 96.21 27.69 18.79 | 36.08 | 298 14 A H
2483.52 70.52 -3.48 74 60.06 27.73 18.82 | 36.09 | 298 14 P H
2483.52 52.67 -1.33 54 42.21 27.73 18.82 | 36.09 | 298 14 A H
H

802.11b
H

CH 13
* 2472 105.09 - - 94.69 27.69 18.79 | 36.08 | 389 271 P \%

2472MHz
* 2472 101.91 - - 91.51 27.69 18.79 | 36.08 | 389 271 A \Y,
2483.52 66.32 -7.68 74 55.86 27.73 18.82 | 36.09 | 389 271 P \%
2483.52 48.32 -5.68 54 37.86 27.73 18.82 | 36.09 | 389 271 A \%
\Y,
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 50.71 -23.29 74 42.54 32.44 1295 | 37.22 250 293 P H
4824 45.72 -8.28 54 37.55 32.44 1295 | 3722 | 250 | 293 | A | H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 48.44 -25.56 74 40.27 32.44 1295 | 37.22 100 263 P \Y,
2412MHz
4824 42.26 -11.74 54 34.09 32.44 1295 | 37.22 100 263 A \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 43.97 -30.03 74 35.49 32.65 13.09 | 37.26 - - P H
7311 5242 |-21.58 74 37.85 36.86 15.88 | 38.17 | 300 | 181 P | H
7311 45.44 -8.56 54 30.87 36.86 15.88 | 38.17 300 181 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 44.44 -29.56 74 35.96 32.65 13.09 | 37.26 - - P \Y
2437MHz
7311 49.65 -24.35 74 35.08 36.86 15.88 | 38.17 100 166 \%
7311 40.57 |-13.43 54 26 36.86 1588 | 38.17 | 100 | 166 | A | V
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4924 51.47 -22.53 74 42.74 32.8 13.23 37.3 250 343 P H
4924 47.48 -6.52 54 38.75 32.8 13.23 37.3 250 | 343 | A | H
7386 54.83 -19.17 74 40.51 36.56 1598 | 38.22 200 182 P H
7386 49.61 -4.39 54 35.29 36.56 1598 | 38.22 200 182 A H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 49.45 -24.55 74 40.72 32.8 13.23 37.3 100 240 P \Y
2462MHz
4924 43.83 -10.17 54 35.1 32.8 13.23 37.3 100 240 A \%
7386 51.43 -22.57 74 37.11 36.56 1598 | 38.22 400 43 P \Y,
7386 44.07 -9.93 54 29.75 36.56 15.98 | 38.22 | 400 43 AV
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4934 44.75 -29.25 74 35.96 32.84 13.26 | 37.31 - - P H
7401 5341 |-20.59 74 39.15 36.5 1599 | 38.23 | 200 | 184 P | H
7401 47.39 -6.61 54 33.13 36.5 1599 | 38.23 200 184 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 43.69 -30.31 74 34.9 32.84 13.26 | 37.31 - - P \Y
2467MHz
7401 51 -23 74 36.74 36.5 1599 | 38.23 100 167 \%
7401 4352 |-10.48 54 29.26 36.5 1599 | 38.23 | 100 | 167 | A | V
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 44.75 -29.25 74 35.9 32.88 13.29 | 37.32 - - P H
7416 48.3 -25.7 74 34.07 36.47 16 38.24 | 200 160 P H
7416 38.15 -15.85 54 23.92 36.47 16 38.24 | 200 160 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 13
4944 43.89 -30.11 74 35.04 32.88 13.29 | 37.32 - - P \Y,
2472MHz
7416 47.66 -26.34 74 33.43 36.47 16 38.24 - - P \%
V
V
\%
V
\%
V
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.59 52.36 -21.64 74 42.41 27.38 18.63 | 36.06 | 100 | 202 P H
2389.905 42.23 -11.77 54 32.28 27.38 18.63 | 36.06 | 100 | 202 A H
* 2412 115.32 - - 105.26 27.45 18.67 | 36.06 | 100 | 202 P H
* 2412 111.81 - - 101.75 27.45 18.67 | 36.06 | 100 | 202 A H
H
802.11b
H
CHoO1
2389.59 52.02 -21.98 74 42.07 27.38 18.63 | 36.06 | 350 | 289 P \Y
2412MHz
2389.275 39.77 -14.23 54 29.82 27.38 18.63 | 36.06 | 350 | 289 A |V
* 2412 109.76 - - 99.7 27.45 18.67 | 36.06 | 350 | 289 P \Y
* 2412 106.55 - - 96.49 27.45 18.67 | 36.06 | 350 | 289 A |V
\Y
\Y,
2388.72 51.26 -22.74 74 41.31 27.38 18.63 | 36.06 | 100 | 214 P H
2388.56 41.21 -12.79 54 31.26 27.38 18.63 | 36.06 | 100 | 214 A H
* 2437 116.38 - - 106.18 27.55 18.72 | 36.07 | 100 | 214 P H
* 2437 112.97 - - 102.77 27.55 18.72 | 36.07 | 100 | 214 A H
2485.44 51.62 -22.38 74 41.15 27.74 18.82 | 36.09 | 100 | 214 P H
802.11b
2483.52 40.95 -13.05 54 30.49 27.73 18.82 | 36.09 | 100 | 214 A H
CH 06
2368.24 49.56 -24.44 74 39.68 27.34 18.59 | 36.05 | 303 311 P \Y
2437MHz
2387.12 38.97 -15.03 54 29.04 27.37 18.62 | 36.06 | 303 311 A |V
* 2437 108.93 - - 98.73 27.55 18.72 | 36.07 | 303 311 P \Y,
* 2437 105.87 - - 95.67 27.55 18.72 36.07 303 311 A \%
2485.6 50.27 -23.73 74 39.8 27.74 18.82 | 36.09 | 303 311 P \Y
2483.52 39.31 -14.69 54 28.85 27.73 18.82 | 36.09 | 303 311 A |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 115.32 - - 104.98 27.65 18.77 | 36.08 | 330 202 P H
* 2462 112.09 - - 101.75 27.65 18.77 | 36.08 | 330 202 A H
2484.92 52.88 -21.12 74 42.41 27.74 18.82 | 36.09 | 330 202 P H
2483.52 42.51 -11.49 54 32.05 27.73 18.82 | 36.09 | 330 202 A H
H
802.11b
H
CH11
* 2462 103.71 - - 93.37 27.65 18.77 | 36.08 126 132 P \%
2462MHz
* 2462 100.48 - - 90.14 27.65 18.77 | 36.08 126 132 A \Y,
2496.28 50.61 -23.39 74 40.07 27.79 18.84 | 36.09 126 132 P \%
2486.56 39.4 -14.6 54 28.92 27.75 18.82 | 36.09 126 132 A \%
\Y,
\%
* 2467 115.58 - - 105.21 27.67 18.78 | 36.08 | 200 197 P H
* 2467 112.36 - - 101.99 27.67 18.78 | 36.08 | 200 197 A H
2483.88 58.37 -15.63 74 47.9 27.74 18.82 | 36.09 | 200 197 P H
2484.24 51.58 -2.42 54 41.11 27.74 18.82 | 36.09 | 200 197 A H
H
802.11b
H
CH 12
* 2467 107.82 - - 97.45 27.67 18.78 | 36.08 | 400 305 P \%
2467MHz
* 2467 104.6 - - 94.23 27.67 18.78 | 36.08 | 400 305 A \Y,
2483.96 53.25 -20.75 74 42.78 27.74 18.82 | 36.09 | 400 305 P \%
2484.28 44.66 -9.34 54 34.19 27.74 18.82 | 36.09 | 400 305 A \%
\Y,
\%
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 114.54 - - 104.14 27.69 18.79 | 36.08 | 200 200 P H
* 2472 1114 - - 101 27.69 18.79 | 36.08 | 200 200 A H
2483.56 72.64 -1.36 74 62.18 27.73 18.82 | 36.09 | 200 200 P H
2483.52 52.39 -1.61 54 41.93 27.73 18.82 | 36.09 | 200 200 A H
H
802.11b
H
CH 13
* 2472 102.98 - - 92.58 27.69 18.79 | 36.08 | 400 240 P \%
2472MHz
* 2472 99.93 - - 89.53 27.69 18.79 | 36.08 | 400 240 A \Y,
2483.52 64.44 -9.56 74 53.98 27.73 18.82 | 36.09 | 400 240 P \%
2483.52 44.89 -9.11 54 34.43 27.73 18.82 | 36.09 | 400 240 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 44.67 -29.33 74 36.5 32.44 1295 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 44.87 -29.13 74 36.7 32.44 1295 | 37.22 - - P \Y,
2412MHz
\%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 48.46 -25.54 74 39.98 32.65 13.09 | 37.26 215 191 P H
4874 42.82 -11.18 54 34.34 32.65 13.09 | 37.26 215 191 A H
7311 48.42 -25.58 74 33.85 36.86 15.88 | 38.17 188 234 P H
7311 39.45 -14.55 54 24.88 36.86 15.88 | 38.17 188 234 A H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 48.55 -25.45 74 40.07 32.65 13.09 | 37.26 400 272 P \Y
2437MHz
4874 42.63 -11.37 54 34.15 32.65 13.09 | 37.26 400 272 A \%
7311 49.69 -24.31 74 35.12 36.86 15.88 | 38.17 300 117 P \Y,
7311 39.9 -14.1 54 25.33 36.86 1588 | 38.17 | 300 | 117 AV
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4924 44 -30 74 35.27 32.8 13.23 37.3 - - P H
7386 48.48 | -25.52 74 34.16 36.56 1598 | 38.22 | 200 | 153 P | H
7386 37.94 -16.06 54 23.62 36.56 1598 | 38.22 200 153 A H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 44.7 -29.3 74 35.97 32.8 13.23 37.3 - - P \Y
2462MHz
7386 47.67 -26.33 74 33.35 36.56 1598 | 38.22 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4934 43.81 -30.19 74 35.02 32.84 13.26 | 37.31 - - P H
7401 49.6 -24.4 74 35.34 36.5 15.99 | 38.23 | 400 59 P | H
7401 38.66 -15.34 54 24.4 36.5 1599 | 38.23 400 59 A H
H
H
H
H
H
H
H
H
802.11b
H
CH 12
4934 44.15 -29.85 74 35.36 32.84 13.26 | 37.31 - - P \Y
2467MHz
7401 48.31 -25.69 74 34.05 36.5 1599 | 38.23 300 42 \%
7401 38.39 | -15.61 54 24.13 36.5 15.99 | 38.23 | 300 42 AV
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 46.34 -27.66 74 37.49 32.88 13.29 | 37.32 - - P H
7416 47.48 -26.52 74 33.25 36.47 16 38.24 - - P
802.11b
CH 13
4944 45.12 -28.88 74 36.27 32.88 13.29 | 37.32 - - P
2472MHz
7416 47.93 -26.07 74 33.7 36.47 16 38.24 - - P

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 65.3 -8.7 74 55.35 27.38 18.63 | 36.06 | 215 176 P H
2390 51.34 -2.66 54 41.39 27.38 18.63 | 36.06 | 215 176 A H
* 2412 118.87 - - 108.81 27.45 18.67 | 36.06 | 215 176 P H
* 2412 111.45 - - 101.39 27.45 18.67 | 36.06 | 215 176 A H
H
802.11g
H
CHoO1
2387.7 54.81 -19.19 74 44.86 27.38 18.63 | 36.06 | 304 | 295 P \Y
2412MHz
2388.33 43.63 -10.37 54 33.68 27.38 18.63 | 36.06 | 304 | 295 A |V
* 2412 113.61 - - 103.55 27.45 18.67 | 36.06 | 304 | 295 P \Y
* 2412 105.71 - - 95.65 27.45 18.67 | 36.06 | 304 | 295 A |V
\Y
\Y,
2387.76 55.13 -18.87 74 45.18 27.38 18.63 | 36.06 | 254 | 171 P H
2389.68 45.21 -8.79 54 35.26 27.38 18.63 | 36.06 | 254 | 171 A H
* 2437 119.48 - - 109.28 27.55 18.72 | 36.07 | 254 | 171 P H
* 2437 111.77 - - 101.57 27.55 18.72 | 36.07 | 254 | 171 A H
2483.76 55.88 -18.12 74 45.41 27.74 18.82 | 36.09 | 254 | 171 P H
802.11g
2483.52 45.61 -8.39 54 35.15 27.73 18.82 | 36.09 | 254 | 171 A H
CH 06
2390 51.29 -22.71 74 41.34 27.38 18.63 | 36.06 | 400 | 290 P \Y
2437MHz
2390 40.93 -13.07 54 30.98 27.38 18.63 | 36.06 | 400 | 290 A |V
* 2437 110.67 - - 100.47 27.55 18.72 | 36.07 | 400 | 290 P \Y,
* 2437 103.23 - - 93.03 27.55 18.72 | 36.07 | 400 | 290 A |V
2484.8 51.77 -22.23 74 41.3 27.74 18.82 | 36.09 | 400 | 290 P \Y
2483.76 41.66 -12.34 54 31.19 27.74 18.82 | 36.09 | 400 | 290 A |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
* 2462 117.52 - - 107.18 27.65 18.77 | 36.08 | 250 | 206 P H
* 2462 109.98 - - 99.64 27.65 18.77 | 36.08 | 250 | 206 A H
2483.52 65.45 -8.55 74 54.99 27.73 18.82 | 36.09 | 250 | 206 P H
2483.68 51.7 -2.3 54 41.24 27.73 18.82 | 36.09 | 250 | 206 A H
H
802.11g
H
CH11
* 2462 1111 - - 100.76 27.65 18.77 | 36.08 | 400 | 293 P \
2462MHz
* 2462 103.37 - - 93.03 27.65 18.77 | 36.08 | 400 | 293 A |V
2483.6 59.82 -14.18 74 49.36 27.73 18.82 | 36.09 | 400 | 293 P \
2483.52 46.61 -7.39 54 36.15 27.73 18.82 | 36.09 | 400 | 293 A |V
\
\
* 2467 117.34 - - 106.97 27.67 18.78 | 36.08 | 221 | 210 P H
* 2467 109.59 - - 99.22 27.67 18.78 | 36.08 | 221 | 210 A H
2484.56 64.59 -9.41 74 54.12 27.74 18.82 | 36.09 | 221 | 210 P H
2484.32 52.83 -1.17 54 42.36 27.74 18.82 | 36.09 | 221 | 210 A H
H
802.11g
H
CH 12
* 2467 110 - - 99.63 27.67 18.78 | 36.08 | 400 | 296 P \
2467MHz
* 2467 102.25 - - 91.88 27.67 18.78 | 36.08 | 400 | 296 A |V
2484.16 59.47 -14.53 74 49 27.74 18.82 | 36.09 | 400 | 296 P \
2484.2 47.34 -6.66 54 36.87 27.74 18.82 | 36.09 | 400 | 296 AV
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 103.91 - - 93.51 27.69 18.79 | 36.08 | 200 210 P H
* 2472 96.2 - - 85.8 27.69 18.79 | 36.08 | 200 210 A H
2483.52 66.78 -7.22 74 56.32 27.73 18.82 | 36.09 | 200 210 P H
2483.52 52.82 -1.18 54 42.36 27.73 18.82 | 36.09 | 200 210 A H
H
802.11g
H
CH 13
* 2472 97.02 - - 86.62 27.69 18.79 | 36.08 | 400 298 P \%
2472MHz
* 2472 89.4 - - 79 27.69 18.79 | 36.08 | 400 298 A \Y,
2483.52 59.25 -14.75 74 48.79 27.73 18.82 | 36.09 | 400 298 P \%
2483.52 46.92 -7.08 54 36.46 27.73 18.82 | 36.09 | 400 298 A \%
\Y,
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 44.66 -29.34 74 36.49 32.44 1295 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 44.9 -29.1 74 36.73 32.44 1295 | 37.22 - - P \Y,
2412MHz
\%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4874 44.59 -29.41 74 36.11 32.65 13.09 | 37.26 - - P H
7311 53.17 |-20.83 74 38.6 36.86 15.88 | 38.17 | 150 | 183 P | H
7311 42.24 -11.76 54 27.67 36.86 15.88 | 38.17 150 183 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 45.65 -28.35 74 37.17 32.65 13.09 | 37.26 - - P \Y
2437MHz
7311 49.8 -24.2 74 35.23 36.86 15.88 | 38.17 200 277 \%
7311 39.79 -14.21 54 25.22 36.86 15.88 | 38.17 200 277 A \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4924 45.67 -28.33 74 36.94 32.8 13.23 37.3 - - P H
7386 5252 |-21.48 74 38.2 36.56 1598 | 38.22 | 150 | 185 P | H
7386 42.02 -11.98 54 27.7 36.56 1598 | 38.22 150 185 A H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 45.46 -28.54 74 36.73 32.8 13.23 37.3 - - P \Y
2462MHz
7386 48.5 -25.5 74 34.18 36.56 1598 | 38.22 200 281 \%
7386 39.26 -14.74 54 24.94 36.56 1598 | 38.22 200 281 A \Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4934 44 -30 74 35.21 32.84 13.26 | 37.31 - - P H
7401 49.72 | -24.28 74 35.46 36.5 1599 | 38.23 | 150 | 186 P | H
7401 40.33 -13.67 54 26.07 36.5 1599 | 38.23 150 186 A H
H
H
H
H
H
H
H
H
802.11g
H
CH 12
4934 44.02 -29.98 74 35.23 32.84 13.26 | 37.31 - - P \Y
2467MHz
7401 47.83 -26.17 74 33.57 36.5 1599 | 38.23 - - P \%
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 44.06 -29.94 74 35.21 32.88 13.29 | 37.32 - - P H
7416 47.43 -26.57 74 33.2 36.47 16 38.24 - - P
802.11g
CH 13
4944 43.42 -30.58 74 34.57 32.88 13.29 | 37.32 - - P
2472MHz
7416 48.54 -25.46 74 34.31 36.47 16 38.24 | 350 49
7416 37.69 -16.31 54 23.46 36.47 16 38.24 | 350 49 A

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
2389.485 67.04 -6.96 74 57.09 27.38 18.63 | 36.06 100 163 P H
2389.905 51.79 -2.21 54 41.84 27.38 18.63 36.06 100 163 P H
* 2412 119.04 - - 108.98 27.45 18.67 | 36.06 100 163 P H
* 2412 109.72 - - 99.66 27.45 18.67 | 36.06 100 163 A H
802.11ax H
HEZ20 Full H
CHO1 2389.38 57.97 -16.03 74 48.02 27.38 18.63 | 36.06 400 59 P \%
2412MHz 2390 44.45 | -9.55 54 34.5 27.38 | 18.63 | 36.06 | 400 | 59 AV
* 2412 111.45 - - 101.39 27.45 18.67 36.06 400 59 P \%
* 2412 102.46 - - 92.4 27.45 18.67 36.06 400 59 A \%
\%
\%
2390 53.66 -20.34 74 43.71 27.38 18.63 36.06 178 203 P H
2390 44.2 -9.8 54 34.25 27.38 18.63 | 36.06 178 203 A H
* 2437 121.84 - - 111.64 27.55 18.72 36.07 178 203 P H
* 2437 111.91 - - 101.71 27.55 18.72 36.07 178 203 A H
802.11ax 2483.52 54.19 -19.81 74 43.73 27.73 18.82 36.09 178 203 P H
HE20 Full 2483.52 44.54 -9.46 54 34.08 27.73 18.82 36.09 178 203 A H
CH 06 2389.84 50.89 -23.11 74 40.94 27.38 18.63 | 36.06 333 309 P \%
2437MHz 2389.84 40.67 -13.33 54 30.72 27.38 18.63 36.06 333 309 A \%
* 2437 116.63 - - 106.43 27.55 18.72 36.07 333 309 P \%
* 2437 105.99 - - 95.79 27.55 18.72 36.07 333 309 A \%
2484.4 50.79 -23.21 74 40.32 27.74 18.82 36.09 333 309 P \%
2483.52 40.91 -13.09 54 30.45 27.73 18.82 36.09 333 309 A \%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 119.26 - - 108.92 27.65 18.77 36.08 231 158 P H
* 2462 109.95 - - 99.61 27.65 18.77 | 36.08 | 231 | 158 A | H
2483.56 68.32 -5.68 74 57.86 27.73 18.82 36.09 231 158 P H
2483.52 51.8 -2.2 54 41.34 27.73 18.82 36.09 231 158 A H
802.11ax H
HE20 Full H
CH11 * 2462 114.53 - - 104.19 | 27.65 18.77 | 36.08 | 325 | 293 P |V
2462MHz |« 2462 104.43 - - 94.09 | 2765 | 18.77 | 36.08 | 325 | 293 | A | V
2483.96 59.99 |-14.01 74 49.52 27.74 18.82 | 36.09 | 325 | 293 P |V
2483.64 45.47 -8.53 54 35.01 27.73 18.82 | 36.09 | 325 | 293 AV
\%
\%
* 2467 118.88 - - 108.51 27.67 18.78 36.08 200 168 P H
* 2467 109.41 - - 99.04 27.67 18.78 36.08 200 168 A H
2483.72 69.47 -4.53 74 59.01 27.73 18.82 36.09 200 168 P H
2484.96 52.82 -1.18 54 42.35 27.74 18.82 36.09 200 168 A H
802.11ax H
HEZ20 Full H
CH 12 * 2467 109.3 - - 98.93 27.67 18.78 36.08 400 138 P \%
2467MHz * 2467 98.83 - - 88.46 27.67 18.78 | 36.08 | 400 | 138 A |V
2483.52 59.28 -14.72 74 48.82 27.73 18.82 36.09 400 138 P \%
2485.84 42.43 -11.57 54 31.96 27.74 18.82 36.09 400 138 A \%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2472 103.9 - - 93.5 27.69 18.79 36.08 200 158 P H
* 2472 94.26 - - 83.86 27.69 18.79 | 36.08 | 200 | 158 A H
2483.52 71.83 -2.17 74 61.37 27.73 18.82 36.09 200 158 P H
2483.52 51.48 -2.52 54 41.02 27.73 18.82 36.09 200 158 A H
802.11ax H
HE20 Full H
CH 13 * 2472 92.45 - - 82.05 27.69 18.79 | 36.08 | 400 | 289 P \Y
2472MHz * 2472 83.64 - - 73.24 27.69 18.79 36.08 400 289 A \%
2483.8 59.46 -14.54 74 48.99 27.74 18.82 | 36.09 | 400 | 289 P Y,
2483.52 43.58 -10.42 54 33.12 27.73 18.82 | 36.09 | 400 | 289 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 44.62 -29.38 74 36.45 32.44 1295 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4824 45.06 -28.94 74 36.89 32.44 1295 | 37.22 - - P \Y,
2412MHz \VJ
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
TEL : 886-3-327-0868 Page Number : C1-28 of 51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 45 -29 74 36.52 32.65 13.09 37.26 - - P H
7311 53.74 | -20.26 74 39.17 36.86 15.88 | 38.17 | 100 | 183 P H
7311 40.64 -13.36 54 26.07 36.86 15.88 38.17 100 183 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 44.43 -29.57 74 35.95 32.65 13.09 37.26 - - P \%
2437MHz 7311 48.85 |-25.15 74 3428 | 36.86 | 1588 | 38.17 | 121 | 95 \Y
7311 40.22 -13.78 54 25.65 36.86 15.88 38.17 121 95 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4924 44.87 -29.13 74 36.14 32.8 13.23 37.3 - - P H
7386 47.81 | -26.19 74 33.49 36.56 15.98 | 38.22 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 44.52 -29.48 74 35.79 32.8 13.23 37.3 - - P \%
2462MHz 7386 48.16 | -25.84 74 33.84 | 3656 | 1598 | 38.22 | 129 5 \Y
7386 39.02 -14.98 54 24.7 36.56 15.98 38.22 129 5 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 44.23 -29.77 74 35.44 32.84 13.26 37.31 - - P H
7401 49.46 -24.54 74 35.2 36.5 15.99 38.23 100 184 P H
7401 38.98 -15.02 54 24.72 36.5 15.99 38.23 100 184 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH12 4934 43.41 -30.59 74 34.62 32.84 13.26 37.31 - - P \%
2467MHz 7401 47.9 -26.1 74 33.64 36.5 15.99 | 38.23 - - P |V
\%
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 44.31 -29.69 74 35.46 32.88 13.29 37.32 - - P H
7416 47.37 -26.63 74 33.14 36.47 16 38.24 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 13 4944 44.02 -29.98 74 35.17 32.88 13.29 37.32 - - P \%
2472MHz 7416 48.73 | -25.27 74 34.5 36.47 16 38.24 | 100 | 63 \Y
7416 37.86 -16.14 54 23.63 36.47 16 38.24 100 63 A \%
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.59 50.46 -23.54 74 40.51 27.38 18.63 | 36.06 | 208 145 P H
2390 39.97 -14.03 54 30.02 27.38 18.63 | 36.06 | 208 145 A H
* 2412 118.54 - - 108.48 27.45 18.67 | 36.06 | 208 145 P H
* 2412 108.44 - - 98.38 27.45 18.67 | 36.06 | 208 145 A H
802.11ax
H
HE20
H
Partial 26/0
CHO 2390 49.69 -24.31 74 39.74 27.38 18.63 | 36.06 | 347 | 288 P \Y,
H 01
2389.905 39.3 -14.7 54 29.35 27.38 18.63 | 36.06 | 347 | 288 A |V
2412MHz
* 2412 116.7 - - 106.64 27.45 18.67 | 36.06 | 347 | 288 P \Y,
* 2412 107 - - 96.94 27.45 18.67 | 36.06 | 347 | 288 A |V
\Y
\Y,
2386.48 49.83 -24.17 74 39.9 27.37 18.62 | 36.06 | 237 156 P H
2390 39.65 -14.35 54 29.7 27.38 18.63 | 36.06 | 237 156 A H
* 2437 119.51 - - 109.31 27.55 18.72 | 36.07 | 237 156 P H
* 2437 111.25 - - 101.05 27.55 18.72 | 36.07 | 237 156 A H
802.11ax
2483.92 50.37 -23.63 74 39.9 27.74 18.82 | 36.09 | 237 156 P H
HE20
2483.52 40.26 -13.74 54 29.8 27.73 18.82 | 36.09 | 237 156 A H
Partial 26/4
2334.96 49.54 -24.46 74 39.76 27.3 18.52 | 36.04 | 390 | 292 P \Y,
CH 06
2389.84 38.85 -15.15 54 28.9 27.38 18.63 | 36.06 | 390 | 292 A |V
2437MHz
* 2437 112.86 - - 102.66 27.55 18.72 | 36.07 | 390 | 292 P \Y,
* 2437 104.78 - - 94.58 27.55 18.72 | 36.07 | 390 | 292 A |V
2486.72 50.75 -23.25 74 40.27 27.75 18.82 | 36.09 | 390 | 292 P \Y
2483.68 39.18 -14.82 54 28.72 27.73 18.82 | 36.09 | 390 | 292 A |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 123.68 - - 113.34 27.65 18.77 | 36.08 | 203 167 P H
* 2462 115.23 - - 104.89 27.65 18.77 | 36.08 | 203 167 A H
2485.72 55.56 -18.44 74 45.09 27.74 18.82 | 36.09 | 203 167 P H
2483.52 42.77 -11.23 54 32.31 27.73 18.82 | 36.09 | 203 167 A H

802.11ax
H

HE20
H

Partial 26/8
* 2462 113.01 - - 102.67 27.65 18.77 | 36.08 | 400 128 P \%

CH11
* 2462 104.52 - - 94.18 27.65 18.77 | 36.08 | 400 128 A \Y,

2462MHz
2492.48 50.08 -23.92 74 39.57 27.77 18.83 | 36.09 | 400 128 P \%
2483.52 39.49 -14.51 54 29.03 27.73 18.82 | 36.09 | 400 128 A \%
\Y,
\%
* 2467 122.27 - - 111.9 27.67 18.78 | 36.08 | 203 167 P H
* 2467 113.37 - - 103 27.67 18.78 | 36.08 | 203 167 A H
2483.96 72.66 -1.34 74 62.19 27.74 18.82 | 36.09 | 203 167 P H
2483.52 51.91 -2.09 54 41.45 27.73 18.82 | 36.09 | 203 167 A H

802.11ax
H

HE20
H

Partial 26/8
* 2467 108.05 - - 97.68 27.67 18.78 | 36.08 | 338 264 P \%

CH 12
* 2467 100.14 - - 89.77 27.67 18.78 | 36.08 | 338 264 A V

2467MHz
2483.52 60.25 -13.75 74 49.79 27.73 18.82 | 36.09 | 338 264 P \%
2483.52 41.64 -12.36 54 31.18 27.73 18.82 | 36.09 | 338 264 A \%
\Y,
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 98.54 - - 88.14 27.69 18.79 | 36.08 | 228 160 P H
* 2472 90.09 - - 79.69 27.69 18.79 | 36.08 | 228 160 A H
2483.64 72.38 -1.62 74 61.92 27.73 18.82 | 36.09 | 228 160 P H
2483.52 52.39 -1.61 54 41.93 27.73 18.82 | 36.09 | 228 160 A H
802.11ax
H
HE20
H
Partial 26/8
* 2472 88.45 - - 78.05 27.69 18.79 | 36.08 | 289 264 P \%
CH 13
* 2472 79.96 - - 69.56 27.69 18.79 | 36.08 | 289 264 A \Y,
2472MHz
2483.56 61.86 -12.14 74 51.4 27.73 18.82 | 36.09 | 289 264 P \%
2483.52 44.02 -9.98 54 33.56 27.73 18.82 | 36.09 | 289 264 A \%
\Y,
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 44.62 -29.38 74 36.45 32.44 12.95 | 37.22 - - P H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
4824 44.36 -29.64 74 36.19 32.44 12.95 | 37.22 - - P \
CHO1
\
2412MHz
\
\
\
\
\
\
\
\
\
\
TEL : 886-3-327-0868 Page Number : C1-36 of 51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 43.75 -30.25 74 35.27 32.65 13.09 | 37.26 - - P H
7311 48.84 -25.16 74 34.27 36.86 15.88 | 38.17 | 300 | 316 P H
7311 38.39 -15.61 54 23.82 36.86 15.88 | 38.17 | 300 | 316 A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/4
4874 44.94 -29.06 74 36.46 32.65 13.09 | 37.26 - - P \
CH 06
7311 49.18 -24.82 74 34.61 36.86 15.88 | 38.17 | 100 | 102 \
2437MHz
7311 38.44 -15.56 54 23.87 36.86 15.88 | 38.17 | 100 | 102 A |V
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4924 43.81 -30.19 74 35.08 32.8 13.23 37.3 - - P H
7386 48.58 -25.42 74 34.26 36.56 1598 | 38.22 | 100 | 178 P H
7386 37.86 -16.14 54 23.54 36.56 1598 | 38.22 | 100 | 178 A H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
4924 43.65 -30.35 74 34.92 32.8 13.23 37.3 - - P \
CH11
7386 48.67 -25.33 74 34.35 36.56 15.98 | 38.22 | 203 38 \
2462MHz
7386 37.93 -16.07 54 23.61 36.56 15.98 | 38.22 | 203 38 A |V
\
\
\
\
\
\
\
\
\
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4934 47.28 -26.72 74 38.49 32.84 13.26 | 37.31 - - P H
7401 47.35 -26.65 74 33.09 36.5 15.99 | 38.23 - - P H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
4934 44.23 -29.77 74 35.44 32.84 13.26 | 37.31 - - P \
CH12
7401 47.59 -26.41 74 33.33 36.5 15.99 | 38.23 - - P \
2467MHz
\
\
\
\
\
\
\
\
\
\
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ssamonas. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4944 43.47 -30.53 74 34.62 32.88 13.29 | 37.32 - - P H
7416 47.4 -26.6 74 33.17 36.47 16 38.24 - - P
802.11ax
HE20
Partial 26/8
4944 44.59 -29.41 74 35.74 32.88 13.29 | 37.32 - - P
CH 13
7416 47.89 -26.11 74 33.66 36.47 16 38.24 - - P
2472MHz

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.59 55.08 |-18.92 74 4513 | 27.38 | 18.63 | 36.06 | 238 | 200 | P | H
2390 41.47 |-12.53 54 3152 | 27.38 | 1863 | 36.06 | 238 | 200 | A | H
* 2412 120.15 - - 110.09 | 27.45 | 18.67 | 36.06 | 238 | 200 | P | H
802.11ax | * 2412 111.68 - - 101.62 | 27.45 | 18.67 | 36.06 | 238 | 200 | A | H
HE20 H
Partial H
52/37 2384.655 49.3 -24.7 74 39.37 | 27.37 | 1862 | 36.06 | 348 | 301 | P | V
CHO1 2390 39.91 | -14.09 54 29.96 27.38 | 18.63 | 36.06 | 348 | 301 | A |V
2412MHz | « 2412 116.1 - - 106.04 | 27.45 | 18.67 | 36.06 | 348 | 301 | P | V
* 2412 106.62 . - 96.56 | 27.45 | 18.67 | 36.06 | 348 | 301 @ A | V
v
\Y
* 2462 123.44 - - 113.1 27.65 | 18.77 | 36.08 | 200 | 171 | P | H
* 2462 114.7 - - 104.36 | 27.65 | 18.77 | 36.08 | 200 | 171 | A | H
2484.96 69.21 | -4.79 74 58.74 | 27.74 | 1882 | 36.09 | 200 | 171 | P | H
802.11ax 2483.52 4724 | -6.76 54 36.78 | 27.73 | 1882 | 36.09 | 200 | 171 | A | H
HE20 H
Partial H
52/40 * 2462 109.97 - - 99.63 | 27.65 | 18.77 | 36.08 | 301 | 267 | P | V
CH11 * 2462 101.54 - - 91.2 27.65 | 18.77 | 36.08 | 301 | 267 | A |V
2462MHz 2484.24 59.95 | -14.05 74 49.48 | 27.74 | 1882 | 36.09 | 301 | 267 | P | V
2483.68 40.03 |-13.97 54 2957 | 27.73 | 1882 | 36.09 | 301 | 267 | A | V
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2467 120.93 - - 110.56 27.67 18.78 36.08 226 169 P H
* 2467 112.22 - - 101.85 27.67 18.78 | 36.08 226 169 A H
2483.84 72.04 -1.96 74 61.57 27.74 18.82 36.09 226 169 P H
802.11ax 2483.52 51.6 -2.4 54 4114 | 2773 | 1882 | 36.09 | 226 | 169 | A | H
HE20 H
Partial H
52/40 * 2467 105.35 - - 94.98 27.67 18.78 | 36.08 291 263 P \%
CH 12 * 2467 96.85 - - 86.48 | 27.67 | 18.78 | 36.08 | 291 | 263 | A | V
2467MHz 2483.84 533 | -20.7 74 4283 | 27.74 | 1882 | 36.09 | 291 | 263 | P | V
2483.52 40.46 -13.54 54 30 27.73 18.82 | 36.09 291 263 A \%
\%
\%
* 2472 99.76 - - 89.36 27.69 18.79 | 36.08 229 158 P H
* 2472 90.2 - - 79.8 27.69 18.79 36.08 229 158 A H
2483.52 72.48 -1.52 74 62.02 27.73 18.82 36.09 229 158 P H
802.11ax 2483.52 52.5 -1.5 54 42,04 | 2773 | 1882 | 36.09 | 229 | 158 | A | H
HE20 H
Partial H
52/40 * 2472 88.9 - - 78.5 27.69 18.79 36.08 334 260 P \%
CH 13 * 2472 80.59 - - 70.19 27.69 18.79 | 36.08 334 260 A \%
2472MHz 2483.56 62.83 |-11.17 74 5237 | 27.73 | 18.82 | 36.09 | 334 | 260 | P | V
2483.52 44.27 -9.73 54 33.81 27.73 18.82 36.09 334 260 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 43.65 -30.35 74 35.48 32.44 12.95 | 37.22 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
52/37 4824 43.29 -30.71 74 35.12 32.44 1295 | 37.22 - - P \Y,
CHO1 \
2412MHz vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4924 43.54 -30.46 74 34.81 32.8 13.23 37.3 - - P H
7386 4797 | -26.03 74 33.65 36.56 15.98 | 38.22 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
52/40 4924 44.37 -29.63 74 35.64 32.8 13.23 37.3 - - P \%
CHI11 7386 4755 | -26.45 74 3323 | 3656 | 15.98 | 38.22 - - P |V
2462MHz v
\%
\%
\%
\%
\%
\%
\%
\%
\%
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ssamonas. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4934 46.91 |-27.09 74 38.12 | 32.84 | 13.26 | 37.31 - - P | H
7401 47.9 -26.1 74 33.64 36.5 15.99 | 38.23 - - P

802.11ax

HE20

Partial

52/40 4934 46.21 | -27.79 74 3742 | 3284 | 13.26 | 37.31 . . P

CH12 7401 47.44 | -26.56 74 33.18 36.5 15.99 | 38.23 - - P

2467MHz

K I KK IKIKKKKlKklKkKkk|jzjzxjxjx|jx|jxT|xT | xT|T | T |

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.905 65.26 | -8.74 74 55.31 | 27.38 | 1863 | 36.06 | 240 | 175 | P | H
2390 43 11 54 33.05 | 27.38 | 1863 | 36.06 | 240 | 175 | A | H
* 2412 121.09 - - 111.03 | 27.45 | 18.67 | 36.06 | 240 | 175 | P | H
802.11ax | * 2412 112.38 - - 102.32 | 27.45 | 18.67 | 36.06 | 240 | 175 | A | H
HE20 H
Partial H
106/53 2390 55.51 |-18.49 74 4556 | 27.38 | 18.63 | 36.06 | 348 | 299 | P | V
CHO1 2390 40.3 -13.7 54 30.35 27.38 | 18.63 | 36.06 | 348 | 299 | A |V
2412MHz | « 2412 115.44 - - 105.38 | 27.45 | 18.67 | 36.06 | 348 | 299 | P | V
* 2412 106.3 . - 96.24 | 27.45 | 18.67 | 36.06 | 348 | 299 | A | V
v
\Y
* 2462 119.27 - - 108.93 | 27.65 | 18.77 | 36.08 | 193 | 204 | P | H
* 2462 110.37 - - 100.03 | 27.65 | 18.77 | 36.08 | 193 | 204 | A | H
2483.92 67.27 -6.73 74 56.8 27.74 | 18.82 | 36.09 | 193 | 204 | P | H
802.11ax 2483.52 43.64 |-10.36 54 33.18 | 27.73 | 1882 | 36.09 | 193 | 204 | A | H
HE20 H
Partial H
106/54 * 2462 114.1 - - 103.76 | 27.65 | 18.77 | 36.08 | 331 | 304 | P | V
CH11 * 2462 104.22 - - 93.88 27.65 | 18.77 | 36.08 | 331 | 304 | A |V
2462MHz 2483.76 61.31 | -12.69 74 50.84 | 27.74 | 18.82 | 36.09 | 331 | 304 | P | V
2483.52 40.56 |-13.44 54 30.1 27.73 | 1882 | 36.09 | 331 | 304 | A | V
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2467 120.72 - - 110.35 27.67 18.78 36.08 288 180 P H
* 2467 110.28 - - 99.91 27.67 18.78 | 36.08 288 180 A H
2483.6 71.3 -2.7 74 60.84 27.73 18.82 36.09 288 180 P H
802.11ax 2483.52 5268 | -1.32 54 4222 | 2773 | 1882 | 3609 | 288 | 180 | A | H
HE20 H
Partial H
106/54 * 2467 113.24 - - 102.87 27.67 18.78 | 36.08 365 299 P \%
CH 12 * 2467 103.17 - - 92.8 27.67 | 18.78 | 36.08 | 365 | 299 | A | V
2467MHz 2483.6 65.33 | -8.67 74 5487 | 27.73 | 1882 | 36.09 | 365 | 299 | P | V
2483.52 43.54 -10.46 54 33.08 27.73 18.82 | 36.09 365 299 A \%
\%
\%
* 2472 100.52 - - 90.12 27.69 18.79 36.08 259 166 P H
* 2472 90.79 - - 80.39 27.69 18.79 36.08 259 166 A H
2483.6 71.92 -2.08 74 61.46 27.73 18.82 36.09 259 166 P H
802.11ax 2483.52 52.95 | -1.05 54 4249 | 27.73 | 1882 | 36.09 | 259 | 166 | A | H
HE20 H
Partial H
106/54 * 2472 90.58 - - 80.18 27.69 18.79 36.08 293 268 P \%
CH 13 * 2472 81.46 - - 71.06 27.69 18.79 36.08 293 268 A \%
2472MHz 2483.52 65.36 | -8.64 74 54.9 27.73 | 18.82 | 36.09 | 293 | 268 | P | V
2483.52 44.57 -9.43 54 34.11 27.73 18.82 36.09 293 268 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
4824 441 -29.9 74 35.93 32.44 12.95 | 37.22 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
106/53 4824 44.46 -29.54 74 36.29 32.44 1295 | 37.22 - - P \Y,
CHO1 \
2412MHz vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4934 46.74 -27.26 74 37.95 32.84 13.26 37.31 - - P H
7401 47.51 -26.49 74 33.25 36.5 15.99 38.23 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
106/54 4934 44.71 -29.29 74 35.92 32.84 13.26 37.31 - - P \%
CH 12 7401 47.75 | -26.25 74 33.49 36.5 15.99 | 38.23 - - P |V
2467MHz v
\%
\%
\%
\%
\%
\%
\%
\%
\%

TEL : 886-3-327-0868 Page Number : C1-49 of 51
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

Emission above 18GHz

2.4GHz WIFI 802.11ax Partial 106 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24860 43.06 |-30.94 74 36.87 39.64 19.73 | 53.18 - - P H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 24909 42.39 -31.61 74 36.12 39.66 19.76 53.15 - - P \%
106/54 \%
SHF \Vj
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 106 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
31.94 26.09 |-13.91 40 36.93 23.75 1.17 35.76 - - P H
100.81 31.55 -11.95 43.5 48.99 16.29 1.94 35.67 - - P H
160.95 33.75 -9.75 435 50.58 16.32 243 35.58 - - P H
216.24 345 -11.5 46 52.07 15.13 2.75 35.45 - - P H
264.74 32.31 -13.69 46 44.34 20.27 3.06 35.36 - - P H
954.41 34.83 -11.17 46 31.31 30.97 5.67 33.12 - - P H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 41.64 31.46 -8.54 40 47.34 18.57 1.3 35.75 108 247 Q \%
106/54 100.81 24 .44 -19.06 43.5 41.88 16.29 1.94 35.67 - - P \%
LF 159.01 26.94 -16.56 43.5 43.53 16.58 241 35.58 - - P \%
211.39 33.32 -10.18 43.5 50.79 15.27 2.72 35.46 - - P \%
734.22 34.88 -11.12 46 36.14 27.74 4.96 33.96 - - P \%
953.44 36.11 -9.89 46 32.65 30.91 5.67 33.12 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR261607-06C

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)

* 2472 101.7 - - 91.3 27.69 18.79 | 36.08 200 163 P H

* 2472 92.53 - - 82.13 27.69 18.79 | 36.08 200 163 A H

2483.56 72.51 -1.49 74 62.05 27.73 18.82 | 36.09 200 163 P H

802.11ax 2483.52 52.94 | -1.06 54 4248 | 2773 | 1882 | 36.09 | 200 | 163 | A | H
HE20 H
Partial H
106/54 * 2472 91.89 - - 81.49 27.69 18.79 | 36.08 232 143 P \%
CH13 * 2472 82.8 - - 72.4 2769 | 1879 | 36.08 | 232 | 143 | A | V
2472MHz 2483.52 63.67 |-10.33 74 5321 | 27.73 | 18.82 | 36.09 | 232 | 143 | P | V
2483.52 44.86 -9.14 54 344 27.73 18.82 36.09 232 143 A \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C2-10f4

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 44.26 -29.74 74 35.41 32.88 13.29 37.32 - - P H
7416 47.95 -26.05 74 33.72 36.47 16 38.24 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
106/54 4944 44.2 -29.8 74 35.35 32.88 13.29 37.32 - - P \%
CH13 7416 47.92 | -26.08 74 33.69 | 36.47 16 38.24 - - P |V
2472MHz vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C2-20f4

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 Partial 106 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
24867 42.67 | -31.33 74 36.46 39.65 19.74 | 53.18 - - P H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 24916 42.93 -31.07 74 36.65 39.67 19.76 53.15 - - P \%
106/54 \%
SHF \Vj
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 106 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30 24.83 -15.17 40 34.89 24.56 1.14 35.76 - - P H
99.84 31.59 -11.91 43.5 49.21 16.12 1.93 35.67 - - P H
159.01 37.25 -6.25 43.5 53.84 16.58 241 35.58 - - P H
210.42 36.92 -6.58 43.5 54.39 15.28 271 3546 | 100 | 325 | Q | H
268.62 33.15 | -12.85 46 45.95 19.48 3.08 35.36 - - P H
971.87 35.01 |-18.99 54 31.39 30.95 5.73 33.06 - - P H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 30 33.75 -6.25 40 43.81 24.56 1.14 35.76 100 90 Q \%
106/54 41.64 30.88 -9.12 40 46.76 18.57 1.3 35.75 - - P \%
LF 98.87 28.5 -15 43.5 46.31 15.94 1.92 35.67 - - P \%
159.01 33.77 -9.73 43.5 50.36 16.58 241 35.58 - - P \%
208.48 37.34 -6.16 43.5 54.81 15.3 2.7 35.47 - - P \%
266.68 27.23 -18.77 46 39.67 19.85 3.07 35.36 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR261607-06C

<Sample 3>

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)(HIV)
* 2472 101.26 - - 90.86 27.69 18.79 | 36.08 200 165 P H
* 2472 91.71 - - 81.31 27.69 18.79 36.08 200 165 A H
2483.52 71.07 -2.93 74 60.61 27.73 18.82 | 36.09 200 165 P H
802.11ax 2483.52 51.6 2.4 54 4114 | 2773 | 1882 | 36.09 | 200 | 165 | A | H
HE20 H
Partial H
106/54 * 2472 89.92 - - 79.52 27.69 18.79 | 36.08 300 47 P \%
CH13 * 2472 80.69 - - 7029 | 27.69 | 18.79 | 36.08 | 300 | 47 AV
2472MHz 2483.56 60.89 | -13.11 74 50.43 | 27.73 | 1882 | 36.09 | 300 | 47 | P | V
2483.52 43.08 -10.92 54 32.62 27.73 18.82 36.09 300 47 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C3-1o0f4

FAX : 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 44.03 -29.97 74 35.18 32.88 13.29 37.32 - - P H
7416 47.91 -26.09 74 33.68 36.47 16 38.24 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
106/54 4944 43.7 -30.3 74 34.85 32.88 13.29 37.32 - - P \%
CH13 7416 47.78 | -26.22 74 3355 | 36.47 16 38.24 - - P |V
2472MHz vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C3-20f4

FAX : 886-3-327-0855
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Emission above 18GHz

2.4GHz WIFI 802.11ax Partial 106 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
26355.5 43.72 -30.28 74 36.91 39.65 20.4 53.24 - - P H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 26262 44.49 -29.51 74 37.51 39.87 20.31 53.2 - - P \%
106/54 vV
SHF v
\%
\%
\%
\%
\%
\%
\%
\%
\%

1. No other spurious found.

2. All results are PASS against limit line.

Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL : 886-3-327-0868 Page Number : C3-30f4

FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz WIFI 802.11ax Partial 106 (LF)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
40.67 28.19 -11.81 40 43.55 191 1.29 35.75 - - P H
98.87 29.66 -13.84 43.5 47.48 15.94 191 35.67 - - P H
156.1 33.48 -10.02 43.5 49.78 16.92 2.37 35.59 - - P H
264.74 38.96 -7.04 46 51.02 20.27 3.03 35.36 - - P H
619.76 39.34 -6.66 46 43.32 25.8 4.61 34.39 - - P H
736.16 35.92 -10.08 46 37.07 27.81 4.99 33.95 - - P H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 39.7 29.74 -10.26 40 44.53 19.68 1.28 35.75 100 250 Q \%
106/54 96.93 2436 |-19.14| 435 4259 | 1557 1.88 | 35.68 - - P |V
LF 163.86 27.49 -16.01 43.5 44.59 16.05 2.42 35.57 - - P \%
263.77 29.53 -16.47 46 41.47 20.41 3.02 35.37 - - P \%
619.76 35.21 -10.79 46 39.19 25.8 461 34.39 - - P \%
735.19 33.23 -12.77 46 34.42 27.78 4.98 33.95 - - P \%
\%
\%
\%
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C3-40f4
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

<Sample 4>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 100.12 - - 89.72 27.69 18.79 | 36.08 | 300 | 169 P H
* 2472 90.76 - - 80.36 27.69 18.79 | 36.08 | 300 | 169 A | H
2483.52 72.94 -1.06 74 62.48 27.73 18.82 | 36.09 | 300 | 169 P H
802.11ax 2483.52 52.89 -1.11 54 42.43 27.73 18.82 | 36.09 | 300 | 169 A | H
HE20 H
Partial H
106/54 * 2472 87.11 - - 76.71 27.69 18.79 36.08 300 46 P \%
CH13 * 2472 79.27 - - 68.87 | 27.69 | 18.79 | 36.08 | 300 | 46 AV
2472MHz 2483.56 62.76 | -11.24 74 52.3 2773 | 18.82 | 36.09 | 300 | 46 | P |V
2483.52 43.98 | -10.02 54 33.52 27.73 18.82 | 36.09 | 300 46 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : C4-10f6

FAX : 886-3-327-0855
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WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4944 43.94 -30.06 74 35.09 32.88 13.29 37.32 - - P H
7416 47.74 -26.26 74 33.51 36.47 16 38.24 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
106/54 4944 44.03 -29.97 74 35.18 32.88 13.29 37.32 - - P \%
CH13 7416 47.93 | -26.07 74 33.7 36.47 16 38.24 - - P |V
2472MHz vV
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Report No. : FR261607-06C

Emission above 18GHz

2.4GHz WIFI 802.11ax HE20 Partial 106 (SHF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
26211 43.78 | -30.22 74 36.93 39.78 20.25 | 53.18 - - P H
H
H
H
H
H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 24972 43.07 -30.93 74 36.71 39.69 19.79 53.12 - - P \%
106/54 \%
SHF \Vj
\%
\%
\%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

Emission below 1GHz

2.4GHz WIFI 802. 11ax HE20 Partial 106 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
99.84 34.1 -9.4 43.5 51.73 16.12 1.92 35.67 - - P H
153.19 36.33 -7.17 43.5 52.43 17.14 2.35 35.59 - - P H
211.39 35.63 -7.87 43.5 53.11 15.27 271 35.46 - - P H
264.74 39.32 -6.68 46 51.38 20.27 3.03 35.36 - - P H
605.21 31.13 -14.87 46 35.38 25.61 4.57 34.43 - - P H
882.63 3479 |-11.21 46 33.63 29.01 5.49 33.34 - - P H
H
H
H
2.4GHz H
802.11ax H
HE20 H
Partial 40.67 32.9 -7.1 40 48.26 19.1 1.29 35.75 100 260 Q \%
106/54 153.19 29.48 -14.02 43.5 45.58 17.14 2.35 35.59 - - P \%
LF 207.51 29.79 -13.71 43.5 47.27 15.3 2.69 35.47 - - P \%
496.57 27.1 -18.9 46 33.79 23.97 4.13 34.79 - - P \%
738.1 31.77 -14.23 46 32.86 27.85 5 33.94 - - P \%
897.18 36.19 -9.81 46 34.94 29.04 5.51 33.3 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : C4-50f6
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-327-0855

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-0868 Page Number : C4-6 of 6
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18.2~22.4°C

Test Engineer : John Chuang, JC Liang and Howard Huang

Relative Humidity : [66.8~69.1%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-0868 Page Number : D1-1 of 139
FAX : 886-3-327-0855
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<Sample 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
0 Horizontal Fundamental
0d
wd
wd
50,0 : B00f, L aani e Rataan s sovuborr
s
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
Ao To0D000Rs VW S0 B0k WA REmATO0000k 1 ToW 300 000K Tt
Peak
wog
s
g
400 1 00— )
2
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
RBMELO0D 000K VoG O10R e WAt RO 00K VB O GTa T e
Avg.

TEL : 886-3-327-0868

Page Number : D1-2 of 139
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1000 - 100

90.0) / 00|

. o/

500) oo 500 B e l et
o

o

Site :03CH20-HY Site :03CH20-HY

Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

o Toc bt sowSsenEoRt s Sur a o000k et Scam0 e S o
Peak

o]

o

600 600 AVG 54
g

00| e 00 — ]
e

Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition

* AV6_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

wd AN

800) / \ 800 PERKTA

60.0| L\\ 60.0f

| isntarime M - bamstnsanst! | Saststnbrihnenr ot

0.0 e ipimamtrs Ao ol AR o i N A s0.0 R A e DA TP A

o

2

s o) oo
Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RBWT000.000Ki 2 VOW:3000 000KHz SWT-Aurtc RBWT000000K4 12 VPW.3000.000KH 1z SWT-Auto
-

no ,
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600 600 AVG 54
s00 A%

o .. y —
w00 B I
2
s o) o
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-4 of 139



ssamonias. FCC RADIO TEST REPORT

Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 @BuVim)

Site

Condition

2430, 2440, 2450, 2460, 210, 2480,

Froquency (WHz)
+03CH20-HY
+PEAK_BE_74 3m 91200_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

w |
50.0f /\x\
i
-
:03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oo 20230508 i o 20230509
100 /"\ 1000
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w., 7
500 et e 500] R ARt e oot ]
09
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Site :03CH20-HY Site. :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAT000.000KHz VBW:3000.000KHz SWT-Auto
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500 v
o - S f— - o N N O D W s et
209
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Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition 1 AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical
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Avg.
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Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
TN T ot b ot v
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TEL : 886-3-327-0868
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

0 Horizontal Fundamental

A (@BuVim)

Date: 20230523 ) (@Buvim) Date: 20230523
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1200) 1200 T
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450 2463.2465.24672469.247T1 2461 491, 2500 000 300, 1500 1700, 1s00. 2100 2300 2500.  Z700. 3000
Frequency (MHz) Frequency (MiHz)

Site +03CH20-HY Site +03CH20-HY
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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Report No. : FR261607-06C

A (@BuVim) Date: 20230523 ) (@Buvim) Date: 20230523
1300) 1300
1200) 1200
1104 10| 1
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Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition * AV6_54 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH12 2467MHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

0 Vertical Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

0 Horizontal Fundamental

110.0f 110.0| 1

1000 //M\ 1000

90.0| o 90.0|

w0 \\ ve o 7 s0q veAic T
60.0) \‘“\4 60.0|

50.) | 5000 Lt o Tttt
o

o

Site :03CH20-HY Site :03CH20-HY

Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL

oo bt sowSsenEoRt s Sart s o000k et Saam 0 e
Peak

100.0| = cati A T 100.0|

900 // 900

70.0) A\ 70.0|

600 AVG_BE 54| 00 AVG 54
d o

400 -— MO0 =
e
Site :03CH20-HY Site :03CH20-HY
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

0 Vertical Fundamental
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- . o ——————
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz
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2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz
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2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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700 700

00 G 58 600l G 5
500 T 504 g

I S

aagwret ang et

309 304

200 200

109 100

0 000, 000 0000 72000 4000 16000 18000 000 G000, 000 0000 42000 1AG0n. 6000 18000
Froquency (Wiz) Froquency (M)

site +03CH20-HY Site 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-38 of 139



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Horizontal

Vertical

1 (@BuVim) Date: 20230524

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz)

) (@BuVim) Date: 20230524

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E Hz)

Site
Condition

Site : 03CH20-HY Site. : 03CH20-HY
Condition : AV6_54 3m 91200_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
14.47G
~14.5G
Avg.
o]
e
600 AVG 54 00 AVG[54]
g
s
o
T T T T T e
e

requoncy (I
£ 03CH20-HY
* AV6_54 3m 9120D_02360_221104 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-39 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

1 (dBuVim) Date: 2023.05.10 A @Buvim) Date: 2023.05-10
1309 1300]
1209 1200)
1100 100
1009 1000]
904 900
209 PEAK 74 800 PEAK 74
700 700
609 A5 58 609 AVG 581
500 PR 500 D s o
409 400]
309 309
200 200
100 100
% 000 000 10000 2000 14000, T6000. 18000 000 G000, 000, 70000 f2000. 14000, 6000 18000
Frequency (MHz) Freaquency (M)
site +03CH20-HY Site 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

s
600 AVG 54 600 VG54
g
40.0| 40.0| -
g
s
S R T TS TR0 T 8 T T T Tt S T A T T T S T TS it
Site : 03CH20-HY Site. : 03CH20-HY
Condition : AV6_54 3m 91200_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
14.47G
~14.5G
Avg.

o]

e

600 AVG 54 00 AVG[54]

g -

400 1= " —— “40.0|

o

Site :03CH20-HY Site. : 03CH20-HY
Condition : AV6_54 3m 9120D0_02360_221104 VERTICAL

Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

17.7G
~18G

Avg

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Vertical

1 (dBuVim) Date: 2023.05.24 A (dBuvim) Date: 2023.05.24
1309 1300]
1209 1200)
1100 100
1009 1000]
904 900
209 PEAK 74 800 PEAK 74
700 700
609 | 609 AVG,
50 g 504 . e e
409 400]
309 309
200 200
100 100
% 000 000 10000 2000 14000, T6000. 18000 000 G000, 000, 70000 f2000. 14000, 6000 18000
Frequency (MHz) Freaquency (M)
site +03CH20-HY Site 03CH20-HY
Condition +PEAK_74 3m 9120D_02360_221104 HORIZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-42 of 139



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Vertical

Date: 20230524

AVG[54

A (@Buvim) Date: 2023.05.24 A (dBuvim)
1300 1300
1200 1200
1100 o)
1000 1000
900 904
800 a0
700 700
609 WG 54 e
500 504
400 400
309 304
200 200
109 100
4470 14ATS. 14475, 44T, 14ATO. 1441, 14483, TAAGS, 14457, 14480, 144D, 14453, 14495, 14407, 14500

Frequency (MHz)

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G

Avg

Site +03CH20-HY

Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

Site : 03CH20-HY Site. : 03CH20-HY
Condition : AV6_54 3m 91200_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
14.47G
~14.5G
Avg.
o]
e
600 AVG 54 00 AVG[54]
g
s
o
T T T T T e
e

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E Hz)

Site £ 03CH20-HY
Condition * AV6_54 3m 9120D_02360_221104 VERTICAL

requoncy

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

1 Horizontal Vertical

1 (4BuVim) Date: 2023.05-11 ) (dBuVim) Date: 2023.05-11
1309 1300]
1209 1200
100 100
1009 100.0]
900 90|
800 PEAK 74| s0q) PEAK 74,
700) 700
600 VG 5] 600) AVG 541
500 MWWAMMW s00] P e
ap.gftmrt 400
300) 300
200 200)
100 100
o0 5000 5000, 10000, 12000, 4000, 6000 16000 000 5000, 5000, 70000, 12000, 14000, 6000 18000
Frequency (MHz) Frequency (MHz)
Site +03CH20-HY Site 03CH20-HY
Condition + PEAK_74 3m 9120D_02360_221104 HORTZONTAL

Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

Peak

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-44 of 139



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Vertical

1 (@BuVim) Date: 2023.05.11

AVG[54

4470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500
Frequency (MHz)

) (@BuVim) Date: 2023.05-11

AVG[54

14470 14473, 14475, 14ATT. 14479, 14481, 14483, 14485, 14457, 14489, 14401, 14493, 14495, 14497, 14500

17.7G
~18G
Avg

Site +03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL

7700 17730, 17750, 17770, 1790, 17810, 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000
E Hz)

Site
Condition

Site : 03CH20-HY Site. : 03CH20-HY
Condition : AV6_54 3m 91200_02360_221104 HORIZONTAL Condition AV6_54 3m 91200_02360_221104 VERTICAL
14.47G
~14.5G
Avg.
o]
e
600 AVG 54 00 AVG[54]
g
s
o
T T T T T e
e

requoncy (I
£ 03CH20-HY
* AV6_54 3m 9120D_02360_221104 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-45 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

0+1 Horizontal Fundamental

1 (9Buvim) Date: 2023.06.15

- /\f wso

b
525 525) J et
[PV S

A a8 Date: 2023.06-15

350 354
15 75|
310 0, 7340, 7360, 750, 7400 15 @0 100 10 700 1900 2100 2300 200 2700, 000
Freauency (MHz) Frequency (M)
site 03CH20-HY site 03CH20-HY
Condition PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120>_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
0B Dote: 2023.06-15 ol 0B Dote: 2023.06-15
1225 1225
B
105.0) ] 105.0/
VYV
a1 a3
700) 704
AvG 54
52| 525 J
W \ i
- Ll
350 354
175 175
S0 220, a0 700, 0. 2400 215 G0 00 100 700 900 Zi00 2300 200 200, 000
Froquency (Wiz) Frequency (M)
site +03CH20-HY site 03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-46 of 139
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Vertical

Fundamental

A (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Dot 2073.06:15 e @) Date 2023.06:15
1225 1225
105 MVAVA | 1050
a7 / o
e 74|
700 700
525 529 - R S——
PRV INISSPIEOIREURI s S M’/ ™
350 350
13| s
ETaE i 750 70 E T Gog TR oo o6 Zio0 e 700278 o
Frequency () Freauency Mt
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By bate 20730615 o Date 2073.06.15
1225 122
105 - 1050
vV
Ez w7
700 700
v 54
P 52 [ D I B
350 350
13| s
ST B0 750 780 E T oo TR Tiooooe. 7100 e 700278 0
Freauency (M) Freauency M)
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-47 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

0+1 Horizontal Fundamental

A (@Buvim) Date: 2023.06-15

el (dBuVim) Date: 20230615

/\Am
O MN b | |
70| A 700| \

ot / Y

ettt sz'swwwwdwwww ek

G o
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s ran s
70.0] f 70.0|
g | whsd
| N S N M \, v I
| N S R - I R
— —
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
R

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-48 of 139
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

0+1 Horizontal Fundamental
P
T
700 VA\,/\
MNP
-
T
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@BuVim) Date: 2023.06-15

1225

g NN

w— \

ol / e
=2 N
N
L D
sracne
Site :03CH20-HY
Condition : AVG_BE_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : D1-49 of 139
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

AV6_54 3m 9120D_02360_221104 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oot 20230645 ot asavm) oo 20230845
121 12
. s
s e
e v
700 /“f \/\/\ 70
WWWWW ’\‘ \/'\
w29 529 . N
[ty ainan e A st N i P A
259 250
w3 9
o T A7 77 a7 7 L B o
ey (ay Heaioncy s
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
oot 20230645 - e 20230845
121 12
s ; s
/\4 VvV \
s e
' [
29 . a2 il
PR \ (A
Lo
o NS
w3 9
o LA - 77 771 L LB [ o
ey sy ey s
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-50 of 139



ssamonias. FCC RADIO TEST REPORT

Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

0+1

Vertical

Fundamental

Peak

A (@Buvim)

Date: 2023.06-15

ASAN

~J \'\/’\V\\/\\/\ [ peaxee 74|

IV S

A——

420

Site
Condition

2430 2840, 2450, 2450, 210, 2480, 240
Frequency (MH)

+03CH20-HY

+PEAK_BE_74 3m 9120>_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

A (@BuVim)

Date: 2023.06-15

1225

105.0)

MO A 2.1

420

Site
Condition

2450, 2440, 2450, 2450, 2. 2480, 24,
Frequency (MHz)

£ 03CH20-HY

+ AV6_BE_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left Blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
0+1 Horizontal Fundamental
105.0) vnﬁvn\"’/\w\
70| 70.0| “ﬂh"‘w
o
SR PO DU I S e SPRTSS A
et i
Site :03CH20-HY 1 03CH20-HY
Condition < PEAK_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1059 vm\/—\/ﬂ Y
e
\\;
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL
B Io00 B0k VA DLt A L0 000K 1 VB ONO s STt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-52 of 139



ssamonias. FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH11 2462MHz
0+1 Vertical Fundamental
105.0) 105.0] ’\»_“";"‘\
700 700 M
,
525 e S SR 525 + -
P e sepmers o oy e
s i
Site :03CH20-HY 1 03CH20-HY
Condition :PEAK_74 3m 9120D_02360_221104 VERTICAL PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
/\f\\
- — |
. A B e | 'Kv‘
35VW 35.0|
Site :03CH20-HY 03CH20-HY
Condition : AV6_54 3m 9120D_02360_221104 VERTICAL AV6_BE_54 3m 9120D_02360_221104 VERTICAL
B Io00O00R VAW DLt WA IO 000K 1 VB ONOG s ST
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH12 2467MHz
0+1 Horizontal Fundamental
o R i P
105.0) \p T 105.0|
525 M‘«W iy 525 T —— ittt
L O R e
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
1059 F\//ﬂ\/ 1050
00 \ 700
525] \ L AVG_BE 54| 5 AVG_54)
A . B
LTI i
35.0( 35, DW
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
ABMELOGH 000K VB O10 e S/t B ELo00D00Re Ve S T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

0+1 Vertical Fundamental

) By Date:2023.06.15 — Date 20230615
1225 1225
105.0| S == 105.0{
N G-
a7 o
ped s 74| e 74|
700 700
523 524 LWWW
350 350
13| s
50 2453 2465 2467 2450 2471 T 60 2457 2495 2495 2457, 7 L N N N o
Heauones i) Freauency (MH2)
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) By Date: 2022.06.15 o Date 20230615
1225 122
105 1050
NN
sl [\ \
70.0] X 70.0|
N \\' AVG_BE 54| o AVG_54]
NN R N N RS S Y ]
350 ssaf—""""
13| s
50 2453 2465 2461 2450 2477 24T 475 24772479 2007 2485 2485 2457 2405 2491 2493 5 20T, 7 oo TR oo ooe. 7100 e Z00. 78 0
Fraauency (uia) Freasency (MHa)
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CH13 2472MHz
0+1 Horizontal Fundamental
At TN T
N
525 R U R S S e 29 e AN e o s o A N
R ey
Site :03CH20-HY 1 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
a7 /\/\//\ //“\ w73
ad
e — e S ]
Site :03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
ABMELOGH 000K VB O10 e S/t B ELo00D00Re Ve S T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-56 of 139



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

0+1

Vertical

Fundamental

A (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

bat: 20230615 o v Date: 20230815
124 1229
1059 1059
L~
R W
ean 14 eeak 14|
00— 704
529 529 NS ———
MMNM‘\W» FNICANPUINE NSRRI G S S it
350 350
174 179
i 525 TS BT 65 T BT 7 T MR- S~ o
Freauon (e Heauency (e}
Site :03CH20-HY :03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
— bat:2023.06.45 vl apavim Date: 20230815
124 124
1059 1059
o4 o9
/v‘\/\/\\
70.0] / 4 70.0|
4 AVG_BE 54| AVG_54]
529 5
~L B
[ R N O O
350 350
174 179
o0 3652405 20T 2460 AT 247575 AT 0TS 0T A8 A5 2007 AR T T AT 2 T N B - R~ o
Heauens e Heauency (e}
Site 1 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-57 of 139



SPORTON LAB.

FCC RADIO TEST REPORT Report No

.: FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
0+1 Horizontal Fundamental
204
110.0| f 110.0|
o
800 200 PEAK 74
i
60.0 60.0| Rw
o e S L U OO AU L oot
s
Site 1 03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
204
100.0| M 100.0|
o
50.0) 50.0| —J LW
00 — —
s
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
RBMELOGH 000K VB 10 S/t B Lo00 00K VA Sk T
Avg.

TEL : 886-3-327-0868

Page Number

FAX : 886-3-327-0855

: D1-58 of 139



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1000 /'\‘/V/N‘\ 1000
,
.
by o
500 ] Y, e S R —— B R
o
o
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
oo bR sonSsenEoRs s Sur o0 b0gk s et Saoma00 e St Ao
Peak
oo
609 00 AVG 54
g L
40.0) 40.0| e
e
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-59 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CHO6 2437MHz - L

0+1 Horizontal Fundamental

A @BuVim)

oat: 20230523 1 ooy Dot 20230523
1200 1204

120.0| 1200 4

100 100

100 1004

%00

Iy w
w00 o .
09 S % 709

00 A

. o0q)
ST B
AT 00 A e i [ SR o
100 40
200 300
200 200)
100 100
= F E T R T o0 a0 o6 oo eoe. Zioo 26 700700 Sa00
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
J By vate: 20230523 o g vate 20230523
1300 1300
1209 1200
109 10
100 100
%00 s0q)
00 | s0q)
700 700
60.0| / 0|
/‘/\ s | A 54
500 . s0q) i
e — ]
wf m.n_/_.w__,__,_,.———«—f/
200 300
00 200
100 100
510 F N I R T oo a0 o6 oo ooe. Zioo a6 700708 Sa00
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-60 of 139
FAX : 886-3-327-0855



seamoncas. FCC RADIO

TEST REPORT

Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

0+1

Horizontal

Fundamental

A (@BuVim) Date: 20230523

Yy

!

! M
e

P

T

Site

Peak

420 2430, 2440, 2450,

2450, 210, 2480, 24, 2500
Frequency (MHz)

+03CH20-HY

Condition +PEAK_BE_74 3m 91200_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

1 (@Buvim) Date: 20230523

1000
900
500
700

AVG_BE 54,

1
—

420

Site
Condition

Avg.

2430, 2840, 2450, 2450, 210, 2480, 2%, 2500
Frequency (MH2)

+03CH20-HY

: AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-61 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH06 2437MHz - L
0+1 Vertical Fundamental
e
e
a0 N hy 50l ST
o o ‘V\V o
wd
BOD o b A ot A o e 5 M Ll e T ey L
s
2
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
RO To0D 000Kz VOWESU0 000K WAt RO TO00 000K VoW 3003 000K« WAt
Peak
100.0| /\ 100.0|
00| 1 904
sl 50 f
T oo et —
g
o
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL
ROWELOTD 000K VoW 0010 WA OO 00K VO 0STaR s WT A0
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : D1-62 of 139



ssamonias. FCC RADIO TEST REPORT

Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

0+1

Vertical

Fundamental

A @BuVim)

Date: 20230523

00—/
PERK_BE 74

M

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

500

500 s

400

300

200)

100

a0 .z seo s 20 zam 20 200
Frequency (Wiz)
site +03CH20-HY
Condition +PEAK_BE_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
5 Dote: 2023.05.23
1300
1200
1100
1000 aans
/ \
a0
oo/
609 \f AVG_BE 54
500 \\/
4
400 S
300
200
100
T T N T N
Frequency (Wie)
site +03CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH11 2462MHz
0+1 Horizontal Fundamental
120.0) 120.0| 1
Y miiCe SNPPRGVE e 1100
s
00 PEAK_BE_74 e00) PEAK 74,
o0 i, s0d
500 Mol L] ) S0 ey
s
v
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RO T00D 000Kz VoW SO0 Co0kH WAt RO TO00 000K VoW 3005 000K WA
Peak
gl /‘\ 100
s \
609 — AVG_BE 54| 00 AVG 54
500 E 504 I
400 —] wof e e
2
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
ROWELOGD 000Kz VoW G010 SW/ At OO 00K VO 0BTk Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-64 of 139



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH11 2462MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

P, vt 20230523 - oate: 20230523
w500 1500
1209 1200 ;
0|t 10|
100 i 1000
%09 %00
700 w 70d
o0 MWW"M s0d
500 g W TP o s0.0) o S PPV sl
ad and
309 300
200 200
109 100
e ety i i D S R S~
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW-1000 000KHz VBW:3000.000KHz SWT-Auto
. ot 20250523 o g vate: 20230525
w500 1500
1200 1200
o o)
1000] | 1000
%00 NIz s0q)
s 500
7 700
609 1 AVG_BE 54| 00 AVG 54
sno) — s0q —
400) e— ool e e ]
09 309
204 200
100 100
S A AT T T 2 oo TR i HE  sw e
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-65 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH12 2467MHz

0+1 Horizontal Fundamental

A @BuVim)

120.0 120.0| 1

L
110.0] /”"\"VN"» 8 110.0|
809 PEAK BE 74 809 PERK 74
600 d"‘m,m‘ 60
50.0f "ttt Aol 50.0| jrhnsees

Frequency (MHz) Frequency (MHz)

Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

J By vate 20230512 o g vate 20230512
1300 1300

1209 1200

109 10

1000 /\/_\ 1000)

%00 s0q)

w00l w0l

700 700

60 g e BE B s0o) A 54
509 —— 509 =:

100 D e |
200 300

00 200

100 100

T T AT e AT T oo a0 o6 oo ooe. Zioo a6 Za0 708 0
Trouency (i) Froquancy (i)

site £03CH20-HY sire +03CH20-HY
Condition AV6._BE_54 3m 91200_02360_221104 HORIZONTAL Condition AVE,_54 3m 91200_02360_221104 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-66 of 139
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH12 2467MHz

0+1 Vertical Fundamental

A @BuVim)

Date: 20230512 A a8u Date: 20230512
1300) 1300
1200) 1200
1
110, 00|
tongfr= TN T 1000
909 90|
809 PERK_BE 74 809 PEAK 74
700 700)
600) S 600)
500 i R T T | 500) s et )
. X
400) 400
300 300]
200) 200)
109 100
1450 2463.2465.2467.2469 2471 2461 4912493, 2495247, 2500 000 300, 1500 1700, 1900 2100 2300 2600. 2700, 3000
Frequency (Miz) Frequency (MiHz)
Site +03CH20-HY Site 03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_221104 VERTICAL Condition PEAK_74 3m 9120b_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20230512 el (4B Date: 20230512
1300) 1300
1200) 1200
1100 00|
1000) 1000
909 90|
800) 800
700) 1y 700)

600) AVG_BE b4 609 AVG 54
500 500

U E] y L,_M
400 et wof
300 304
200) 200
100 100
460 24632465 2467240 2471 T 972453 24552407, 2 G0 a0 100 00 900 700 200 Ze00 200, 3000
Froquency (Wiz) Frequency (MiHa)
site +03CH20-HY site 103CH20-HY
Condition + AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-67 of 139
FAX : 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH13 2472MHz

0+1 Horizontal Fundamental

vol (Buvim) Date:2023.05.12 ) Buvim) Date: 20230512
1300 1300
1200 1200
1109 10
1000 P MG 1004)
900 90
/
b A e 74 a9 PERK 74
001 700
600) "'\%NM 600
500 e s00) ! S ———— L
400 a0
309 304
200 200f
100 100
460 2463.2465.2457.2469.2471 475.2461248 7] z 000 1300 100 1700 1900 Zi00 2300 200, 2700, 3000
Freauency (HHa) Frequency (MHz)
site +03CH20-HY site 03CH20-HY
Condition +PEAK_BE_74 3m 91200_02360_221104 HORTZONTAL Condition PEAK_74 3m 91200_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A (6BuVim) Date: 20230512 ) Buvim) Date: 20230512
1300 1300
1200 1200
1109 104
1000 1000

wd [N oA \

704
oo/ G B 51 609 G54
s00” s 500 1
40.0| w.nMggj.—’—"“—"—’J
200 300
200 20
100 100)
450 246324652467 2468 2471 5 51 7 G0 0 6 Wen W00 Zion @00 2500 700, e
Freauency Ok Freaency (e
Site 2 03CH20-HY Site 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW-0010KHzZ SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868

Page Number : D1-68 of 139
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH13 2472MHz
0+1 Vertical Fundamental
s
e
700 \\ 700]
wd
w00 bbb 0 N VUV oSS | OSSR
s
v
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
RO T00D 000Kz VoW S0 Co0RH WAt RO TO00 000K VoW 3003 000K« WAt
Peak
wod
s
ot I A i
/f ~ \f\
609 \ AVG_BE 54| 00 AVG 54
wd /
400/ L S S W0 e e
2
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL
ROWELOGD 000Kz VoW G010 SW/ Tt OO 00K VO 0STaR s WT A0
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FR261607-06C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/0 CHO1 2412MHz
0+1 Horizontal Fundamental
204
1109 \ﬁ 110,
1009 M 1000
o
800 200 PEAK 74
- / j———,
- ] . A ——
s
Site 1 03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
204
110.0{ 110.0| 1
o
a00 S a0l
50.0) / 50.0|
00| 1- wo_ e eSS e
s
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition : AV6_54 3m 9120D_02360_221104 HORIZONTAL
RBMELOGH 000K VB 10 S/t B Lo00 00K VA Sk T
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/0 CHO1 2412MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) @ouvim) Date: 20230524 J oy Date: 20230524
1300 1300
1200 1200 4
100 0]
1000 1000
s00) 904
500 404 ST
700 70
600 60
1 et
50005, L e e
100 404
300 300
200 200
100 109
S0 020 0. 760, 0. 7300, s G0 W00 00 o6 1800 7o 200 700 700, 000
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site. 03CH20-HY
Condition :PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 20230524 o 0By Date: 20230524
1300 1200
1200 1200
109l 0] s
1000 1000
s00) 900
800 004
700 M 70.0/
s00) y 509
109 ! 40 RS
300 209
200 200
100 100
S0 a0 0. 750, 0. 700, s G0 W00 w00 o0 W00 7o m00 o0 700, To00
Frequency (MHz) Frequency (MHz)
Site : 03CH20-HY Site. : 03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition

AV6_54 3m 91200_02360_221104 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/4 CH06 2437MHz - L
0+1 Horizontal Fundamental
120.0 120.0| 1
o
: AN
s00) recseind o I I NS
o
o
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RO T00D 000Kz VoW SO0 Co0kH WAt RO TO00 000K VoW 3005 000K WA
Peak
uog
o
609 00 AVG 54
.
40.0 1 S | 7Y e N [ . e
2
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
ROWELOGD 000Kz VoW G010 SW/ At OO 00K VO 0BTk Tt
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO6 2437MHz - R

0+1

Horizontal

Fundamental

Peak

A @BuVim) Date: 20230524

1200) (\,\
110,

- oy
”
809 PEAK BE 74

600
500 b i
400)
300
200)
109
420 2430, 2440, 2450, 2460, 210, 2480, 2%, 2500
Frequency (MHz)
Site +03CH20-HY
Condition +PEAK_BE_74 3m 9120b_02360_221104 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20230524

7 X AVG_BE 54|

400 P S

420 2430 2440, 2450, 2460, 210, 2480, a0, 2
Froquency (MHz)
Site +03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: D1-73 of 139



ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/4 CHO6 2437MHz - L

0+1 Vertical Fundamental

A @BuVim) Date: 20230524

A a8u

1
00|
1000) w 1000
909 90|
s00) s00) AT
700 X

Date: 20230524

SRR
o] B N S
400 400
309 300
200 200
100 100
510 B0 me0. w0 24, 220 240, 2460.2470 000 00 500 700 900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (M)
site +03CH20-HY Site 03CH20-HY
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No

.: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/4 CHO6 2437MHz - R
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH11 2462MHz

0+1 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

0+1

Vertical

Fundamental

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH12 2467MHz

0+1

Horizontal

Fundamental

Avg.
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 26/8 CH12 2467MHz

0+1 Vertical Fundamental

A @BuVim)

bate: 20230523 J oo vate 20230523
1300 1300

1209 1200

110.0f 110.0] 1

1000 100

o0 /MW 904

) PERK_BE 74 w0 PEAK 74
700 700

a0l o0q)

50 e L B s

100 10

200 300

200 200)

100 100

o0 A TS T A 2T o AR AT 2500 o0 a0 son oo eos. Zioo 26 Za00 708 3500
Frequency (MHz) Frequency (MHz)

Site :03CH20-HY Site. 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 26/8 CH13 2472MHz
0+1 Horizontal Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 26/8 CH13 2472MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m 91200_02360_221104 VERTICAL
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FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.: FR261607-06C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CHO1 2412MHz
0+1 Horizontal Fundamental
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o
800 200 PEAK 74
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/37 CHO1 2412MHz
0+1 Vertical Fundamental
o
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o
o
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RO T00D 000Kz VoW S0 Co0RH WAt RO TO00 000K VoW 3003 000K« WAt
Peak
uog
o !
80| ‘\ [L‘ 80.0|
a0 # o0a) e
.
2
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 VERTICAL Condition AV6_54 3m 9120D_02360_221104 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m
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802.11ax HE20 Partial 52/40 CH11 2462MHz

0+1

Vertical

Fundamental

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 52/40 CH12 2467MHz

0+1 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11ax HE20 Partial 52/40 CH12 2467MHz

0+1

Vertical

Fundamental

Avg.
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 52/40 CH13 2472MHz
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100.0| 100.0| 1
%04 - W““ s0d
0.0 W”M 600]
509 P - comsestrenort
o
o
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 HORIZONTAL Condition PEAK_74 3m 9120D_02360_221104 HORIZONTAL
RBWI0030000t4z VOWH3000000KHz SWTAto REWI000000KHz VB 3000000KHz SWTAUT0
Peak
uog
o
80| ,/_\ 80.0|
o /(/ﬁ RS i e A B 5 s [
"
S ——
40.0) — 40.0| s
w T T
2
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition : AV6_BE_54 3m 9120D_02360_221104 HORIZONTAL Condition AV6_54 3m 9120D_02360_221104 HORIZONTAL
RBWLO000001z VEW 0010 SWT Auto RBWH000000kHz VBWHOD10KHE SWT-Acto
Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11ax HE20 Partial 52/40 CH13 2472MHz

0+1 Vertical Fundamental
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: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR261607-06C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CHO1 2412MHz
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH11 2462MHz

0+1 Vertical Fundamental

rd W"\\
it s0d
“
700 Wy 700)
60.0| W m 60.0{
500) AV IRTINY 50.0) T MW st
Frequency (MHz) Frequency (MHz)
Site :03CH20-HY Site 03CH20-HY
Condition : PEAK_BE_74 3m 9120D_02360_221104 VERTICAL Condition PEAK_74 3m 9120D_02360_221104 VERTICAL
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Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH12 2467MHz
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Avg.
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Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11ax HE20 Partial 106/54 CH12 2467MHz
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Partial 106/54 CH13 2472MHz
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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FCC RADIO TEST REPORT

Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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802.11g CH11 2462MHz
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Vertical

A @BuVim)
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: AV6_54 3m 9120D_02360_221104 HORIZONTAL
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Report No. : FR261607-06C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH13 2472MHz
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Date: 2023.05.11
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11 ax HE20 Full CHO1 2412MHz
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A a8u

Date: 20230524

VG54

14470 14473, 14475, 144T7. 14479, 14481, 14483, 14485, 14457, 14489, 14491, 14493, 14495, 14457, 14500

17.7G
~18G
Avg

Site
Condition

+03CH20-HY
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2.4GHz 2400~2483.5MHz
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